SAMIRC
Lukk
Handlekurven er tom

Subtotal: 0,-

RC4WD C0516 Fuel Tank W/Dual Exhaust for Traxxas TRX-4 '79 Bronc

Art.nr: C0516
939,-

Produktet er midlertidig utsolgt. Dersom du ønsker å motta en epost når vi får det inn på lager kan du legge igjen epostadressen din i skjemaet under.

På lager: 1

 

Fuel Tank W/Dual Exhaust for Traxxas TRX-4 '79 Bronco Ranger XLT
https://rockycountry.com/product/othermanufacturers/CCHand_Logo_600_wide.jpg
Specifications:
  • Stainless Steel
  • Hand Welded
  • Laser Etching
  • ABS Plastic Injection Molded
  • Black Powder-Coated Finish
  • Total Weight: 6.47oz / 183.5g
Shown installed on Traxxas TRX-4 '79 Bronco Ranger XLT with Ranch Rear Step Bumper for Traxxas TRX-4 '79 Bronco Ranger XLT (Black) (VVV-C0512), Rear Metal Logo for Traxxas TRX-4 '79 Bronco Ranger XLT (VVV-C0490), Front Metal Emblem for Traxxas TRX-4 '79 Bronco Ranger XLT (VVV-C0489) and Rear Mud Flaps for Traxxas TRX-4 '79 Bronco Ranger XLT (VVV-C0488) for example (Not Included)
What's Included:
  • 1x Fuel Tank W/Dual Exhaust for Traxxas TRX-4 '79 Bronco Ranger XLT 
  • 8x M2 x 5mm Cross Head Self Tapping Screws (Black)
  • 4x M2 x 5mm Button Head Cap Screws (Black)
  • 4x Regular M2 Black Nuts

Replacement Parts:
  • Fuel Tank for Traxxas TRX-4 '79 Bronco Ranger XLT (VVV-C0517)
  • Dual Exhaust for Traxxas TRX-4 '79 Bronco Ranger XLT (VVV-C0518)
  • M2 x 5mm Button Head Cap Screws (Black)
  • M2 x 5mm Cross Head Self Tapping Screws (Black)
  • Regular M2 Black Nuts (Z-S1144)

Notes:
  • Fits Traxxas TRX-4 '79 Bronco Ranger XLT

Trykk Enter for å søke eller Esc for å lukke